Page 1 of 23

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)
Battery/PTO Clutch & Belt

| _m-/ Yy \. " \ AN

| IW / \\ \ \ \\ \\ /., ///,,
A%v \|\..V -‘ f-l __Tm (Sl .nnuuuuuuunmmmm) fﬁl /,,,.,/.;,
Y @y I )

w0
~
. )
t N \
N i oroo b
, mw_ \ v / /,,3,” ../5/ . \ /u
- .m_. \uﬂlmwnr,.llm / \\ \\\f\\. T & &
,X R M\\ '/ \\.“‘
0y “}f Yy a
b \ _1 ﬂ w9 \_x m \\\ \\ ___/
778 4 u“: Ve

AM“,-W...A..W

- O O <t wnlu N

WWW.mymowerparts.com

TR y\i\ ;u /& I--L
,.y__.__-LmL..y,.-..h,...{\ AN YSSE m. A vy
\ \\ LA 4 ] \ % \\
/5 \J*
,R
7
// mmw 4W IL\‘v/
_/ // // // //

(] 0 W [+ ]




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)

Battery/PTO Clutch & Belt

Page 2 of 23

Ref#  Part Number Qty S/P/F  Description
1 712-0431 1 S Range Lock Nut, 3/8-16
2 732-0735 1 /P Compression Spring, 1.318 x 2.37
3 783-0733 1 Spacer Cup, 1.5 OD
4  732-0956 1 Compression Spring, .66 OD x 1.5
5 710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
6 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
7 712-0271 1 /P Hex Sems Nut, 1/4-20
8 712-3044 1 Wing Nut, 1/4-20
9 725-1706 1 S  12-volt Battery, 270 CCA
10 738-1014 1 /P Shoulder Screw, .5 x 1.25, 3/8-16
11  738-1020 1 Shoulder Screw, .625 x .5, 7/16-20
12 736-0407 1 Bell Washer, .45 x 1.0 x .062
13  723-0444 1 Battery Strap
14  783-0668 1 Hitch Plate
15  725-1747 1 S  Safety Interlock Plunger Switch
16  736-0222 1 S  Lock Washer, 1/4
17  725-1426 1 S  Solenoid, 12-Volt, 100 Amp
18  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
19 712-0459 1 /P Flange Lock Nut, 7/16-20
20 683-0263A 1 Lower Frame Assembly
21  756-0639 1 S  Engine Pulley, 3.56 OD
22  711-0640 1 S  Stud, 3/8-16 x 2.68
23  712-3010 1 S  Hex Nut, 5/16-18
24  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75 (Grade 5)
25 732-0978 1 Extension Spring, 1.2 OD x 3.638
26  714-0118 1 /P Square Key, 1/4x 1.5
27  736-0277 1 Flat Washer, 1.03 x 1.62 x .095
28  712-3004A 1 /P Flange Lock Nut, 5/16-18
29  783-0653A 1 S  Steering Support Bracket
30 683-0293 1 S Idler Bracket Assembly (42-inch decks)
683-0197 1 S Idler Bracket Assembly (46-inch decks)
31  738-3056 1 S  Shoulder Screw, 1/2 Diameter x 2.5
32 717-1708 1 S  Electric PTO Clutch
33 738-0785 1 S  Shoulder Spacer, 1.38 x .445 x .36
34  736-0171 1 S  Lock Washer, 7/16
35 710-3157 1 S  Hex Cap Screw, 7/16-20 x 3.25 (Grade 5)
36 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25 (Grade 5)
37  756-0627 1 S  Flat Idler Pulley, 3.5 OD
38  754-0472 1 S PTO Belt (42-inch Decks)
754-0476 1 S PTO Belt (46-inch Decks)
39 783-0349 1 Battery Tray
40  783-0891 1 S  Deck Stop

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 3 of 23

13AD604G063 (1999)

Deck Assembly G 42 Inch

R8g ¢
i NN 5
mm /._ / / J,—\nn:
\ .0/ ! ““ummmmnhu l @
/ A
mv-- R ,..T; /
I
,% u___WH,,.unNn
f \ mw// ;
\\ -
—i.

[4Y) R el 4. .
@O aNd / <

e Y w -

L._.‘.fu .-

\
iy, M
Q._ 5

-

A0 WAL ud

W
ol O <H
ﬂ
“

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)

Deck Assembly G 42 Inch

Page 4 of 23

Ref#  Part Number Qty S/P/F  Description
4  683-0254 1 S  Deck Adjustment Bracket w/Weld Nut
?6  710-0167 1 /P Carriage Screw, 1/4-20 x .5
?7  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
?8 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
9 710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
?10  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
11  710-0650 1 /P Self Tapping Screw, 5/16-18 x .875
12 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
13  710-1260A 1 /P Self Tapping Screw, 5/16-18 x .75
?14  712-3288 1 Hex Cap Screw, 1/4-20 x 1.62
?15  712-0241 1 /P Hex Nut, 3/8-24
?16  712-0291 1 S  Center Lock Nut, 1/4-20
17  712-0417A 1 /P Hex Range Nut, 5/8-18
?18  712-0431 1 S  Flange Lock Nut, 3/8-16
19 712-3027 1 S  Hex Flange Lock Nut, 1/4-20
20 714-0104 1 S Internal Cotter Pin, .072 x 1.12
21  717-1553 1 S  Deck Adjustment Gear
22  731-1032A 1 S  Side Discharge Chute Assembly
23  732-0306 1 S  Compression Spring, .406 x .531 x 1.75
?24  732-0594A 1 S  Extension Spring, .91 x 7.33
25  734-0973 1 /P Deck Wheel, 5x 1.38
26  736-0105 1 /P Bell Washer, .401 x .87 x .063
27  736-0119 1 S  Lock Washer, 5/16
?28  738-0347 1 S  Shoulder Spacer, .625 x .169
29  738-0373 1 S  Shoulder Spacer, .498 x 1.53
32 747-1116 1 /P Deck Release Pin
?33  754-0349 1 S  Deck Belt
?34  756-0627 1 S  Flat Idler Pulley, 3.5 OD
?35 783-0139 1 S Idler Bracket
40 16606 1 S  Retainer Hook
41  618-0324 1 S  Spindle Assembly, 5.75 Dia
756-1151 1 Pulley Only
42  683-0198 1 S  42-inch Deck Shell
43  710-0604 1 S  Self Tapping Screw, 5/16-18 x .625
44  712-0181 1 S  Top Lock Jam Nut, 3/8-16
45  712-0271 1 /P Hex Sems Nut, 1/4-20
?46  712-3006 1 /P Hex Nut, 1/4-20
47  731-2231 1 S  Belt Cover
48  736-0270 1 /P Bell Washer, .265 x .75 x .062
49  742-0616 1 S  Three-in-one Blade, Star Center, 21.23
51 731-1643A 1 S Mulch Plug, 42-inch Decks
52  712-3087 1 /P Wing Nut, 1/4-20
53 712-0291 1 S  Center Lock Nut, 1/4-20
54  710-0106 1 /P Hex Cap Screw, 1/4-20 x 1.25
?55  710-0578 1 /P Screw, 1/4-20 x 1.5
56  736-0173 1 /P Flat Washer, .28 x .74 x .063
58  753-0851 1 S  42-Inch Deck Assembly Complete (w/o mulch

kit)

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 5 of 23

13AD604G063 (1999)

Electrical

\ \_
\
o A _/ W\
va LR S )
\ L ©
- // \ \
- , \
I; o
/ //
N\,
///
%
[+
\we T -
T ,
v //
—ﬂ@mﬁ ,/ / 2m
1l \ \
k Sl ¥ M Wv \
- \
um. ﬁl_ M”M,“(w. Al
\ ‘. )v
3 .
W] o
| \
\ \
3 //
P B =1
/i L)
]
mﬂa““““““““\
P
....... AN
m R FAIRAN
- R
\ \
| s ’
IIIIIIII —a -ﬁTIw..-..lﬂu Ahuw ¥

o/

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999) Page 6 of 23
Electrical
Ref#  Part Number Qty S/P/F  Description
1 625-0051 1 S  Bulb/Socket Headlight Assembly
725-1739 1 S  Bulb Only
725-1649 1 S  Socket Only
2 629-0928 1 S  Wiring Harness (Includes Ref 17)
3  629-0126 1 Alternator Adapter (For Intek engines)
4  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
5 712-3006 1 /P Hex Nut, 1/4-20
6 725-1426 1 S  Solenoid, 12-volt, 100 Amp
7  725-1657A 1 S  Snap Mount Safety Interlock Switch
8 725-1741 1 S  Ignition Switch
9 725-1743 1 S Indicator Monitor / Hour Meter
10 725-1745 1 S Ignition Key (w/ plastic cover, shown)
725-1744 1 S Ignition Key
11 725-1747 1 S  Safety Plunger Switch
?12  736-0222 1 S  External Lock Washer, 1/4
13  736-0329 1 S  Lock Washer, 1/4
14 725-1752 1 S  Electric PTO Switch
15  783-0462 1 /P Retainer Bracket
16 629-0889 1 S  Alternator Adapter (For Kohler engines)
17  725-1648 1 S  Electric PTO Relay

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 7 of 23

Frame/Axle, Front/Steering Assembly

13AD604G063 (1999)

. v/
&N I~ _mw.v -‘

AD_VA... . - .{MM'
A // \ %
8 /8N,
\ YAV /i !: N)
\ TER PN ===
. T ‘\\m ‘nnq,AQw“‘
AR, 0 (W A
\ [ = A\ Neam \
M’ //9 ,”. ] /
o0 . /, VN m.l.l// “v.
“ “m./ mm \“\ @ \,,///me \ /
© \ // // \“mm..ﬁv ////r“ mv// .\
\ WA\ hahi A\ /.y/ \
/ \\. _QI y ‘\“ V/ - \\ Y} - - ©
@ / l:, 4 “m-a o w o s
w N/ v o S & nwﬁuu e /
N o ) ﬁ.u\@m Ao’ . PR g /
- a3 il " SN S/ ¥
<t @ o /, N lw Lxmv_gA(m_h_maw “% ' 4.|/ ' \
n/_,. ~ LY N\ - HH‘M g8 \DV vm' N m { [ mm. - . \\ ,MW
P M 'Y hN ¢ \\ \ . ’i . i ,/nqu \ i W o
. = \/F/ | ) \wﬂww/v: h
A J 0 /et s / \
N5 ’ { , o~ \ ™ AN s \m\ /
\ j W \w — A /) A amw..._,)/"J _ e N -
\ P KEAS SO & T
/ AN SxR AN
\ . l/ N S HW *» _..V A . T
N \ N AN S 7 Loy % \
\ ¥ ~ N NN S e B
oo AN N 2 ™
o //'!.n MWWJ KYHWIV\“\” JHH\.-HWWV o //
S\ S AF N 0B
o NS/
AN
/ \\ k W __v .
A
‘v.vo, ._\ m U
/ \_..._\‘-?“__
/KR
V/ANRN
\“\ // \ /
/4 2 9%

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)

Frame/Axle, Front/Steering Assembly

Page 8 of 23

Ref#  Part Number Qty S/P/F  Description
1 683-0263 1 Lower Frame Assembly
2 710-0604 1 S  Self-tapping Screw, 16-18 x .625
3 783-0726 1 S  RH Pivot Support Bracket
4  783-0727 1 S  LH Pivot Support Bracket
5 783-0728 1 Pivot Bar Bracket
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7 711-1409 1 S  LH Drag Link
8 711-1408 1 RH Drag Link
9 712-0240 1 S Jam Nut, 7/16-20 (Grade 2)
10 712-0241 1 /P Hex Nut, 3/8-24 (Grade 2)
11 712-0431 1 S Flange Lock Nut, 3/8-16
12 712-0459 1 /P Flange Lock Nut, 7/16-20
13  712-3004A 1 /P Flange Lock Nut, 5/16-18
14  717-1550 1 S  Steering Gear, 11/90 Ratio
15  717-1554 1 Steering Pinion Gear
16  723-0448A 1 S  Ball Joint, 7/16-20
17  736-0169 1 S  Lock Washer, 3/8
18 736-3084 1 /P Flat Washer, .51 x 1.12 x .06
19 738-1001 1 S  Steering Shaft, .625 OD x 24.4
20 741-0475 1 S  Plastic Bushing, .38 ID
21  741-0656 1 S  Hex Flange Bearing, 5/8
22  748-0416 1 Shoulder Spacer, .38 ID
23  731-1869 1 Steering Wheel, .625 Spline
24  731-1904 1 /P Steering Wheel Cap w/ Logo
25 638-0019 1 S LH Axle Assembly, .625 Diameter
638-0021 1 S LH Axle Assembly, .625 /.750 Diameter
26  638-0020 1 S RH Axle Assembly, .625 Diameter
638-0022 1 S RH Axle Assembly, .625 / .750 Diameter
27  683-0128A 1 S  Pivot Bar
28  712-0431 1 S  Flange Lock Nut, 3/8-16
29  714-0470 1 S  Cotter Pin
30 726-0214 1 /P Push Cap, 5/8
726-0341 1 /P Push Cap, 3/4
31 736-0162 1 /P Flat Washer, .64 x 1.0 x .12
32  736-0187 1 /P Flat Washer, .64 x 1.24 x .06
736-0316 1 S  Flat Washer, .78 x 1.59 x .06
33  736-0285 1 /P Flat Washer, .635 x 1.589 x .06
34  738-1011 1 S  Shoulder Screw, .5 x 2.2, 3/8-16
35 741-0659 1 S  Flange Bearing, .632 ID x .937 OD
741-0660 1 S  Flange Bearing, .760 ID x .937 OD
36 634-0105A 1 S  Wheel Assembly Complete, 15 x 6 x 6
634-0172 1 Rim Only
734-0255 1 S  AirValve (Not Shown)
734-1731 1 Tire Only, Square Shoulder
741-0487A 1 S  Plastic Flange (Not Shown)
741-0706 1 S  Plastic Flange w/ Fitting (Not Shown)
37  734-1787A 1 Hub Cap, Yellow w/ Spring Logo
727-0425A 1 S  Spring Clip (Not Shown)
38  783-0653 1 S  Steering Support Bracket
39 738-1020 1 Shoulder Screw, .625 x .50, 7/16-20
40  736-0331 1 /P Bell Washer, .39 x 1.13 x .062
41  738-0140 1 S  Shoulder Screw, .435 x .178, 5/16 x .56
42  736-0242 1 /P Bell Washer, .34 x .872

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999) Page 9 of 23
Frame/Axle, Front/Steering Assembly
Ref#  Part Number Qty S/P/F  Description
43  710-0643 1 /P Hex Bolt, 5/16-18 X 1
44  737-3000 1 S  Grease Fitting (If so equipped)
45  719-0525A 1 S  Cast lron Pivot Bar (If so equipped)
46  738-0372 1 S  Shoulder Spacer, .38

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983
Page 10 of 23

13AD604G063 (1999)
Frame/Wheels, Rears/Drive

mmmm___g,

\.ﬁ. /! 227 /.
,-n.‘\ \““““““““\ m e 1 N ,, \\nnmnulu.
e N 7]
S A SR “,W“ )
" R g =5 /)
\ W] & 5
mv.. A MHNN\\\\“““\ w
&% N, 4 My J
/y’ mmw.uu“““““ . Jr - ﬂlvxy,//ﬂ = 7na \\\“MJ /,
P i mmm..rl .w_ A /_ /OW///‘ @ T ,V /n "
gy T. r. .mw 5 \ .,ﬁw N L -

)
w%,

o
\ A

I R O /
RRREE

3 “o“xﬂﬁu k\
A \mﬂ

/(‘ \
W. YVVIV W

Ii‘\\\

S
Yy 5 oo

et e e e e ey

/e, ““ el o o .u.“..umw..”...nu - iﬁm_ AR
/ -..‘u““‘..,,....,.-- \...N 7 / e YA, w 8o 88
4 9\_,_ o~ /muh ) /_3 " 3 b’ N...-A...i..nuuu.
© \
N\

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)
Frame/Wheels, Rears/Drive

Page 11 of 23

Ref#  Part Number Qty S/P/F  Description
1 17839 1 S  Shift Lever Bracket
2 17840 1 S  Transaxle Mounting Bracket
3 618-0386 1 S  Single-speed Transmission Assembly
4  631-0009 1 S  Shifter Knob
5 647-0041 1 S  Shift Lever
6 656-0048 1 S  Variable-speed Pulley Assembly
7  656-0051 1 S  Transmission Pulley, 8.5 x .5-36
8 683-0251 1 Double-idler Bracket
9 710-0189 1 /P Hex Cap Screw, 5/16-18 x 3
10  710-0227 1 /P Self Tapping Screw, #8-18 x .5
11 710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
12 710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
13  710-0604 1 S  Self Tapping Screw, 5/16-18 x .625
14  710-0642 1 /P Self Tapping Screw, 1/4-20 x .75
15 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25
16  711-0677 1 S  Ferrule, 5/16-18
17  712-0241 1 /P Hex Nut, 3/8-24
18 712-0378 1 /P Hex Nut, 7/16-20
19 712-0431 1 S  Flange Lock Nut, 3/8-16
20 712-0798 1 /P Hex Nut, 3/8-16
21  712-3004A 1 /P Flange Lock Nut, 5/16-18
22  712-3008 1 S Jam Nut, 3/8-16
23 714-0111 1 S  Cotter Pin
24  714-0149B 1 S Internal Cotter Pin
25 723-0156 1 S  Ball Joint, 3/8-24
26  725-1644 1 Short Spring Switch
27  726-0320 1 S Insulator Nut Plate
28  732-0384 1 S  Extension Spring, .62 Dia. x 6.12
?29  732-0525 1 Compression Spring Clip
30 732-0716 1 S  Extension Spring, .59 OD x 4
31  732-0963 1 Extension Spring, .50 Dia. x 6.37 (Hooks to
flange, 783-0650, in frame)
32 736-0105 1 /P Bell Washer, .401 x .87 x .063
33  736-0140 1 S  Flat Washer, .385 x .62 x .063
34  736-0109 1 S  Lock Washer, 3/8
35 736-0275 1 S  Flat Washer, 5/16
36  736-0407 1 Bell Washer, .45 x 1.0 x .602
37 736-3010 1 Flat Washer, .407 x .812 x .135
38  738-0322 1 S  Shoulder Screw, .625 x .217
39 747-1122 1 Brake Rod
40 747-1123 1 S Belt Guard
41  747-1127 1 Idler Adjustment Rod, 3/8
42  747-1156 1 S  Shift Rod
43  747-1160 1 Belt Guard Rod
44  748-0416 1 Shoulder Spacer, .38 ID
45  754-0467 1 S  Variable-speed Belt
46  754-0468 1 S  Drive Belt
47  756-0981 1 S FlatIdler, 2.75 OD
?48  783-0637 1 S  Shift Lever Support
49  783-0667 1 S  Transmission Torque Bracket
50 783-0669 1 S Idler Bracket
?51 783-0714 1 S  Adjustable Shift Bracket
52 647-0031 1 S  Brake Control Assembly

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)
Frame/Wheels, Rears/Drive

Page 12 of 23

Ref#  Part Number Qty S/P/F  Description

53  647-0032 1 S  Speed Control Assembly

54  683-0266 1 Auto Drive Pedal Assembly

55 710-1135 1 Self Tapping Screw, 5/16-18 x 2.5

56  711-0736 1 /P Ferrule, 1/4-20

57 711-1363 1 Pin, 3/8-16 x 2.43

58 714-0104 1 S  Cotter Pin

59  732-0437 1 Compression Spring,,34 OD x 1.0

60  732-0955 1 Extension Spring, .50 OD x 1.41

61  735-0662 1 Auto Drive Pedal Pad

62  735-3049 1 S  Brake Pedal Pad

63  736-0140 1 S  Flat Washer, .281 x .5 x .0625

64  736-0187 1 /P Flat Washer, .64 x 1.24 x .06

65  736-0204 1 /P Flat Washer, .344 x .062 x .03

66  738-0155 1 S  Shoulder Screw, .437 x 1.62

?67  738-0507B 1 S  Shoulder Screw, .5 x .434

68  741-0225 1 S  Hex Flange Bearing

69  741-3065A 1 S  Split Hex Flange Bearing

70  747-1137 1 Cruise Control Rod

71 747-1138 1 Brake Lock Control Rod

72  748-0413 1 Cruise Latch

73  748-0415 1 S  Spacer, 5/16 x 1.54

?74  783-0653 1 S  Stearing Support Bracket

75  783-0732 1 S  Auto Drive Lockout Bracket

76  783-0773 1 Brake Pedal

77  783-0780 1 S  Neutral Return Bracket

78  683-0263 1 Lower Frame Assembly

79  783-0668 1 Hitch Plate

80  736-0242 1 /P Bell Washer, .34 x .872

81  710-0627 1 /P Hex Cap Screw, 5/16-24 x .75

82 634-0177 1 /P Wheel Assembly Complete, 20 x 10 x 8
634-0104 1 Wheel Assembly Complete, 20 x 8 x 8
634-0077 1 Rim Only
734-0255 1 S AirValve (Not Shown)
734-1873 1 Tire Only, 20 x 10 x 8, Square Shoulder
734-1730 1 Tire Only, 20 x 8 x 8, Square Shoulder

83  734-1788A 1 S  Hub Cap, Yellow w/ Sprig Logo
727-0425A 1 S  Spring Clip (Not Shown)
783-0650 1 Flange

WWW.mymowerparts.com



Page 13 of 23

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)
Hood Style/Fuel Tank

o
N ©

joid o %

e hadd

\\\ \\ /
//
-IV\ — —— ——— -y
/

,m,..., \,\
_ W\

\ ;Hw,// /

,,r M o '

/..‘“v.\ M > __. !

A f /

.A A ,, ) ,u
/ > w —
/
,\\
/
y
’g ’ ey,
/o~ \ V4 v i S o oo )
o~ ) 77/ V.
(A v“_ “““mm T T T ,LW\.
9 ol il - Y
\ “ ,\ n“ A A na.. M, /, \n\u\_ / W‘ :
RN\ SR 7
} s& S - A -
> !“fWM A\ .ﬂVH\Nl llﬂhWV.IJ/l\o,l:l\\%_@“\
/ /7 / Ve 1!
/ g v\
\
o < 4 N
NN N . ./ N

:...
(2]

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)
Hood Style/Fuel Tank

Page 14 of 23

Ref#  Part Number Qty S/P/F  Description
1 710-0788 1 /P Self Tapping Screw, 1/4-20 x 1.0
2  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
3 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
4  710-0895 1 Self Tapping Screw, 1/4-15 x .75
?5  710-0924 1 /P Pan Phillips Screw, 1/4-20 x .75
6  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
?7  712-0292 1 /P U-type Speed Nut, 1/4-20
8  712-3004A 1 /P Flange Lock Nut, 5/16-18
9 712-3027 1 S  Hex Flange Lock Nut, 1/4-20
10 725-1649 1 S  Head Lamp Socket
?11  731-1978 1 S RHHead Light Lens
12 731-1979 1 S LH Head Light Lens
13 731-2238 1 S Hood, 4-style Red
14  753-0859 1 RH & LH Side Panels, 4-style Red, Kit
15  753-0859 1 LH & RH Side Panels, 4-style Red, Kit
16 731-1995 1 LH Head Light Reflector
?17  731-1996 1 S RH Head Light Reflector
18 736-0173 1 /P Flat Washer, .28 x .74 x .063
19 736-3078 1 /P Flat Washer, .349 x 1.0 x .063
20 747-1132 1 S  Hood Support Rod
21  783-0808 1 S  Heat Shield, 4-style
22  710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
23  710-1017 1 /P Torx Self Tapping Screw, 1/4-14 x .625
24  710-3217 1 /P Torx Screw, #8-32 x .375
25 712-0142 1 /P Hex Nut, 8-32
26  731-0071 1 S Dash Panel, 4-style
27  731-0072 1 Parking Brake Button
28  731-1857 1 Throttle Control Lever
29  731-2106 1 Cruise Control Button
30 747-1155 1 Brake/Cruise Pivot Rod
31 749-1087 1 S  Dash Support Tube
32 731-2232 1 S Intake Bellow (Kohler and Intek Single)
731-2234 1 S Intake Bellow (Intek Twin)
33  751-0603 1 S  Fuel Cap (For Two Gallon Tank, Shown)
751-0649 1 Fuel Cap (For Three Gallon Tank)
34  751-0659 1 S  Fuel Tank (Two Gallon, Shown)
751-0658 1 Fuel Tank (Three Gallon)
35 725-1745 1 S Ignition Key
36 746-1084 1 S  Choke/Throttle Cable (Intek Single)
746-1085 1 S  Choke Cable (Intek Twin)
746-1088 1 S  Choke Cable (Kohler)
37  725-1752 1 S  Electric PTO Switch

WWW.mymowerparts.com



Page 15 of 23

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Muffler/Engine Accessories Briggs & Stratton Intek Single

13AD604G063 (1999)

i

!
PP
{defiecior must

faca forward)

(V]  «
/ I3 -
/ Y N\
(o0 ] o )
\ / |!‘.|...|1 < / /
TR k Z",H“",/ % AN
/ﬂ{ = \ mw /“..i:., / A\ /”wy ml M---.. .__ u/m,.

AN ; -—-i-

\ « )\ .,7"‘" X \ \ &q

N @ ”w,.s.,ﬂm V.MMMJ-..---./ o /V'A,;

YA = N
\ —""Y )
4 ® “u“ S o * m/O)A |||||| \\A N-AV/!P\\\\\MIRNAAP\\
1]/ / S P I /
] / \
om, ar \ I Aﬂl!/ \\ \ ‘ \ \
\ / o @ ‘0
\ \ V == “ﬂ“ﬂﬂlAﬂn.,/ ™ o L] 8]
\\\/ \\ ¢
\@ \
\ \\\ “N\ ”v/ |Mm. ||||| ,v |vv
w ,,, I-N-HN-N
(
Vm- vw \.!\IXQ « :lll...N \WY g 3
h. \
) 2
/ln“\ \ /], |Hx A qun.,}. \
I/ MBMJ Hmmmvm‘“m uﬂllmvw‘— /CU
4

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)

Page 16 of 23

Muffler/Engine Accessories Briggs & Stratton Intek Single

Ref#  Part Number Qty S/P/F  Description
1 710-0148 1 /P Self Tapping Screw, #8-32 x .375
2  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
3  710-0604 1 S  Self Tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self Tapping Screw, 3/8-16 x 1.25
?7  712-0798 1 /P Hex Nut, 3/8-16
?8  721-0460 1 Exhaust Gasket (Intek Twin)
9 726-0205 1 /P Hose Clamp
10 736-0119 1 S  Lock Washer, 5/16
?11  736-0221 1 /P Flat Washer, 3/8 x .56 x .018
?12  751B221535 1 /P Casing Clamp
13  751-0535 1 Fuel Line Hose
14  751-0564 1 S  Muffler Deflector
?15  751-0616 1 S Muffler, Twin Inlet
?16  751-0650 1 S  RH Exhaust Pipe (Intek Twin)
?17  751-0651 1 S  LH Exhaust Pipe (Intek Twin)
18  751-3140 1 S  Oil Drain Valve
19 751-3141 1 S  Oil Drain Hose
20  751-3142 1 Oil Drain Cap
21  783-0615 1 S  Muffler Heat Shield
?22  783-0625A 1 S  Engine Heat Shield
?23  710-3206A 1 /P Hex Cap Screw, M8-1.25 x 25
?24  712-3086 1 /P Flange Nut, M8-1.25
?25  721-0375 1 S  Exhaust Gasket (Kohler)
?26  736-0607 1 /P External Lock Washer, 5/16
?27  751-0621 1 S  Exhaust Pipe (Kohler)
28  751-0617 1 S  Muffler, Single Inlet
29 712-0271 1 /P Hex Sems Nut, 1/4-20 (For starter cable)
30 721-0208 1 S  Exhaust Gasket (Intek Single)
31 732-0966 1 Extension Spring, .275 x 1.25
32 751B213146 1 /P Casing Clamp
33 751-0619 1 S  Exhaust Pipe (Intek Single)
34  746-1084 1 S  Throttle/Choke Cable (Intek Single)
?35 746-1086 1 S  Throttle Cable (Intek Twin)
?36  746-1087 1 S  Throttle Cable (Kohler)

WWW.mymowerparts.com



Page 17 of 23

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Muffler/Engine Accessories Briggs & Stratton Intek Twin

13AD604G063 (1999)

/. /
NN
_mw w // /,/
A\ e e R
. 33 ,\A\ \ ‘ \
N 4-..%\\\ HA y_/ . \ 4 A VV
o /. m | AL A A wx“ig
2 R )

G-
) 1 W\ e,
\G \e \

y A,.:.’sn x
- /AQ!.. . .W\ "uwiful L /
g W oy’ T, N\
& ,,,/-rav%/.m ........ \ 4 © V.u _,mw
e 9 o \[ %% — i
NS , TN
/_/ //, ,, ! \ﬁHHHU \A /ﬁ MTM
RN/ VA P
. xrAw \“\ \“\ xmw v%m A“_)
>0 NSNS A\
/A VA" = \
.vC 4 \ A ““ \_ /N/
r \ / //
, Ve 4 / \
PV \\ \\ V llllllll W. / ////
\\ Yo /S @ \o
/mmwmwmmmm\n\\”\\‘m ..... T
/--\nmwﬂvm R —— - ﬁwﬂ
/
\
w

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)

Page 18 of 23

Muffler/Engine Accessories Briggs & Stratton Intek Twin

Ref#  Part Number Qty S/P/F  Description
1 710-0148 1 /P Self Tapping Screw, #8-32 x .375
2  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
3  710-0604 1 S  Self Tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self Tapping Screw, 3/8-16 x 1.25
7 712-0798 1 /P Hex Nut, 3/8-16
8 721-0460 1 Exhaust Gasket (Intek Twin)
9 726-0205 1 /P Hose Clamp
10 736-0119 1 S  Lock Washer, 5/16
11  736-0221 1 /P Flat Washer, 3/8 x .56 x .018
12 751B221535 1 /P Casing Clamp
13  751-0535 1 Fuel Line Hose
14  751-0564 1 S  Muffler Deflector
15 751-0616 1 S Muffler, Twin Inlet
16  751-0650 1 S  RH Exhaust Pipe (Intek Twin)
17  751-0651 1 S  LH Exhaust Pipe (Intek Twin)
18  751-3140 1 S  Oil Drain Valve
19 751-3141 1 S  Oil Drain Hose
20  751-3142 1 Oil Drain Cap
21  783-0615 1 S  Muffler Heat Shield
22  783-0625A 1 S  Engine Heat Shield
?23  710-3206A 1 /P Hex Cap Screw, M8-1.25 x 25
?24  712-3086 1 /P Flange Nut, M8-1.25
?25  721-0375 1 S  Exhaust Gasket (Kohler)
?26  736-0607 1 /P External Lock Washer, 5/16
?27  751-0621 1 S  Exhaust Pipe (Kohler)
?28  751-0617 1 S  Muffler, Single Inlet
?29  712-0271 1 /P Hex Sems Nut, 1/4-20 (For starter cable)
?30 721-0208 1 S  Exhaust Gasket (Intek Single)
?31  732-0966 1 Extension Spring, .275 x 1.25
?32 751B213146 1 /P Casing Clamp
?33  751-0619 1 S  Exhaust Pipe (Intek Single)
?34  746-1084 1 S  Throttle/Choke Cable (Intek Single)
35 746-1086 1 S  Throttle Cable (Intek Twin)
?36  746-1087 1 S  Throttle Cable (Kohler)

WWW.mymowerparts.com



Page 19 of 23

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Muffler/Engine Accessories Kohler Single-Cylinder

13AD604G063 (1999)

/ //
// /
\ /
NN
o / )
\ - \
° N N ) G-
IIAIIIIJ A—d{H| -~ ji§—=
8 g A\“x,,,w,"”.ﬂhu“_,, A\
\ /;.mwh.o‘ 7, 52.;.; \ I/
/ 3, \AT..,V. WAy Vu_\. _
) 0, v/,
/
A.A 04
> \- A, N\
\§Y L
N (N
) ,mm 8
A
|
VA . o == |
m Lum _w »
it llm //
m_.u_ | \
AR N mm

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)
Muffler/Engine Accessories Kohler Single-Cylinder

Page 20 of 23

Ref#  Part Number Qty S/P/F  Description
1 710-0148 1 /P Self Tapping Screw, #8-32 x .375
2  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
3  710-0604 1 S  Self Tapping Screw, 5/16-18 x .625
?4  710-1237 1 Screw, #10-32 x .625
?5  710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
?6  710-1315 1 /P Self Tapping Screw, 3/8-16 x 1.25
7 712-0798 1 /P Hex Nut, 3/8-16
?8  721-0460 1 Exhaust Gasket (Intek Twin)
9 726-0205 1 /P Hose Clamp
?10 736-0119 1 S  Lock Washer, 5/16
11  736-0221 1 /P Flat Washer, 3/8 x .56 x .018
?12  751B221535 1 /P Casing Clamp
13  751-0535 1 Fuel Line Hose
14  751-0564 1 S  Muffler Deflector
?15  751-0616 1 S Muffler, Twin Inlet
?16  751-0650 1 S  RH Exhaust Pipe (Intek Twin)
?17  751-0651 1 S  LH Exhaust Pipe (Intek Twin)
18 751-3140 1 S  Oil Drain Valve
19 751-3141 1 S  Oil Drain Hose
20  751-3142 1 Oil Drain Cap
21  783-0615 1 S  Muffler Heat Shield
?22  783-0625A 1 S  Engine Heat Shield
23  710-3206A 1 /P Hex Cap Screw, M8-1.25 x 25
24 712-3086 1 /P Flange Nut, M8-1.25
25  721-0375 1 S  Exhaust Gasket (Kohler)
26  736-0607 1 /P External Lock Washer, 5/16
27  751-0621 1 S  Exhaust Pipe (Kohler)
28  751-0617 1 S  Muffler, Single Inlet
?29  712-0271 1 /P Hex Sems Nut, 1/4-20 (For starter cable)
?30 721-0208 1 S  Exhaust Gasket (Intek Single)
?31  732-0966 1 Extension Spring, .275 x 1.25
?32 751B213146 1 /P Casing Clamp
?33  751-0619 1 S  Exhaust Pipe (Intek Single)
?34  746-1084 1 S  Throttle/Choke Cable (Intek Single)
?35 746-1086 1 S  Throttle Cable (Intek Twin)
36  746-1087 1 S  Throttle Cable (Kohler)

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 21 of 23

m ©
;)
/o
\\\ \ /
'3 \
Au \
m \WIL__WF
e B — Qo
IIIFLP,/ / ‘1 m
/ An“ﬁv @)
\ & s O
\ // ““ i///l N
w 3 2]
%7 /- \ n_.u.uw. e
A Nv“ . w
\ w \.\ \\ ) p
.\\ / Nu
2 B % o 9B ERREY ma. =
; ~ NN %y - O
\“ _m/ / AN w m
UV\”\ \“ /I ) / m /I! = '
\\\ ¢ \\ . / ) \ V. / \ y
\\\\M.Anm /‘“\ * W W=y »v ..\ ..\ s I U _ \\ // N m
\A\\Hm.nnmmm““wn.v.A i W@ ! ) \ y“ L. \wmw““ w.\ \“\ NN -
& — , . . o - 7 \q &7 ¥/ ae N
,,/c s %Ewm >, hi- mv- A_.mw m\\\mw w / w -yw-“m‘pm ..\b.v/.. m w \“\ \ .
\ ‘,‘ N i x.\ \-i ol Ve < > \, \
\ - AAY L \--: = “x \;.! ANV SV . \\ - - )
\ G- —\\; /% , —2
Y2/ i &= @w‘%\\ R G
o S 7 | /" A 5 \
o /nm = ST \ / \\\ / f\ AR / fN
% > \\ \. P \ \ // \\\ \\ mkm Y \ \ /
= S/ N = \
25 9% 935938 S~ muw“““ (b
™ / / ) ..
S 9 ;o _\.‘,M.,,- Y
m (%2} / \\ / \ Av 4 _Tll\m.., / \ /
S S S A \. _mu./ TR / / \
3 5 © - o o \\ Y N _/u_.., .nr umm “mum_ 3o u_n w
as N - 0] [ I, {‘ il Ary ix /
37 \\\\\\. W\ ///
) S/ NN NN
Tan > RNRES




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999)

Page 22 of 23

Seat/Lift Assembly
Ref#  Part Number Qty S/P/F  Description
1 747-1130 1 S  Deck Stabilizer Rod
2 683-0197 1 S  Lift Shaft Assembly
3 711-0332 1 S  Clevis Pin, .5x .78
4  712-0206 1 S  HexNut, 1/2-13
5 712-0431 1 S  Flange Lock Nut, 3/8-16
6  712-3004A 1 /P Flange Lock Nut, 5/16-18
7 712-3083 1 /P Hex Nut, 1/2-13
8 714-0104 1 S Internal Cotter Pin
9 714-0111 1 S  Cotter Pin
10 716-0106 1 /P E-ring
11 720-0311 1 Handle Grip
12 732-0874 1 /P Torsion Spring
13  732-0934 1 Lift-assist Spring, 1.15 x 5.99 (Found on
Units w/46-inch Decks Only)
14  736-0275 1 S  Flat Washer, 5/16
15 736-0921 1 S  Lock Washer, 1/2
16  736-3019 1 Flat Washer, .31 x 1.062 x .134
17  736-3084 1 /P Flat Washer, .51 x 1.12 x .06
18 738-0138 1 S  Hex Cap Screw, 5/16-18 x .62
19  738-0380 1 S  Shoulder Screw, .5 x .27, 3/8-16
20 741-0225 1 S Hex Range Bearing
21  741-0715 1 S  Snap Flange Bearing
22  746-0968 1 Lift Cable, 16.16
23  747-1111 1 S  Lift Handle
24  756-1154 1 Roller Pulley
25 783-0678 1 S  Arm Lift
?26  783-0720 1 S  Deck Stabilizer Bracket
27  710-0260 1 S Carriage Bolt, 5/16-18 x .62
28  710-0604 1 S  Self Tapping Screw, 5/16-18 x .625
29  710-0895 1 Self Tapping Screw, 1/4-15 x .75
30  731-1990 1 Lift Lever Cover
31 731-2104 1 S  Shift Lever Cover w/ Cup Holder
32  738-0155 1 S  Shoulder Screw, .437 x 1.62
33  783-0677 1 S  Lift Adjustment Bracket
34  783-0685 1 S  Fender
35 783-0715 1 S  Seat Mounting Bracket
36 710-1268 1 /P Screw, #10-16 x .375
37  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
38  720-0309A 1 /P Seat Adjuster Grip
39 731-1989 1 Spacer
?40  732-0499 1 Compression Spring, .41 x 1.5
41  736-0175 1 S  Spring Washer, .265 x .562 x .025
42  736-0204 1 /P Flat Washer, .344 x .62 x .03
43  738-0137A 1 S  Shoulder Screw, .340 x .285, 1/4-20
44  738-1007 1 Shoulder Screw, .50 x .50, 3/8-16
45  783-0611 1 Seat Stop
46  783-0738 1 S  Seat Pivot Bracket
47  783-0739 1 Seat Adjustment lever
48  783-0753 1 Seat Adjustment Selector
49  757-0365 1 S  Seat, Radiant Yellow
757-0372 1 S  Seat, Radiant Yellow w/ Drain Holes
50 735-0657 1 LH Foot Pad
51  735-0656 1 RN Foot Pad

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AD604G063 (1999) Page 23 of 23
Seat/Lift Assembly
Ref#  Part Number Qty S/P/F  Description
726-3046 1 /P Foot Pad Clips (Not Shown)

WWW.mymowerparts.com



